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HIERAL  TRERRHER EA IR A
Applicant ~ GUANGDONG HENTECH TECHNOLOGY DEVELOPMENT CO., LTD.

Hoo Rk AR LT X B AT AR A RAE T A (E 4)58 5 )5

Address NO. 58 TIANREN INDUSTRIAL ESTATE, LIANDU VILLAGE, LELIU TOWN,
SHUNDE DISTRICT FOSHAN CITY, GUANGDONG, CHINA

PUF PR i Bt {5 B BB R IR

The following sample(s) and sample information was/were submitted and identified by/on

the behalf of the client

SRR HT20L(SMIE S HER)  FE—
Sample Name HT201(4ME S 4H:MR)  FE—
5t 316 A4E4N
Material 316 A5
FE R RWCIRES R 2R 1A R
Sample Receiving State Scratch was found on the sample surface.
ERCEEIGRR ! 2018.04.20
Sample Received Date Apr. 20, 2018
EREL ORISR ! 2018.04.20-2018.04.26
Testing Period Apr. 20, 2018-Apr. 26, 2018
#® iy 2= H % 2018.04.26
Approved by Date Apr. 26, 2018
“f No. RE49736E1C
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-mail: info@cti-cert.com  Complaint call: 0755-33681700 Complaint E-mail: complaint@cti-cert.com
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KER
Test Requested
FF5 WA H
No. Test Item
1 BRRERTNE A7 s
Salt spray test
KGR HS W J5 5 .
Test Result(s): Please see the following pages.
TR
Tested Sample(s)
Hhams FEfh AR B HRnfE
Sample No. Sample Name Material Quantity
HT201(SME L2 EE:1R)
F— 316 54N
A2180054406101001 1pc
HT201(SME S E1R) 316 54N P
FE—
FemE R

Sample Photo(s)
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Test Item: Salt spray test

F3T 4
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1. PRBER Test Equipment
BELIR W =
Equipment Name Model

Lin}i7 Dsr%rre»\ "e,/r/r
K% 55 15 A NQ-750

Salt Fog Tester

2. 3% Environmental Conditions
. 24°C MBJE: 63%RH
Temperature: 24°C, Humidity: 63%RH
3. JURAFRHE Test Standard: 1EC 60068-2-11:1981
4. PRFM
Test Condition
RIFEIERE: 35C
Temperature of the chamber: 35°C
AR E: 47°C
Temperature of the saturation tower: 47°C
TSR : 5%NaCl (i)
Salt solution: 5%NaCl(by weight)
T pH fE: 6.7 (35°C)
pH of salt solution: 6.7 (35 ‘C)
HEFPFERE: 1~2ml/h*80cm=
Volume of salt solution collected: 1~2ml/h*80cm=
D] 72 /NS

Test duration: 72 hours
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5 WWAGER

Test Result(s)

FE i 5 MRS R CHAAED
Sample No. Test result(s) (Visual inspection)
X 1 Y
A2180054406101001 O iiideciiks
No corrosion was found on the sample surface.

PR R B
Sample Photo(s) after the test
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*** End of Report ***
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Statement:

LA RS ToHEE NS T o FH B Sk 45 B 4% 5 62
This report is considered invalidated without approval signature, special seal and the seal on the
perforation;

2560 SR B RIS F IR, iR SO SR BT, CTI ARAZ S LS
The sample(s) and sample information was/were provided by the client who should be
responsible for the authenticity which CTI hasn't verified;

3 AR P A I 45 SRASOGT 1K WA it 47 3+
The result(s) shown in this report refer(s) only to the sample(s) tested:;

ARZ CTI BHEIFE, AFHEHARE .

Without written approval of CTI, this report can't be reproduced except in full;

SR IR B S A B SN AR E R, I SO
In case of any discrepancy between the English version and Chinese version of the testing
reports(if generated), the Chinese version shall prevail.
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